
Preprint on Earth ArXiv (not peer-reviewed). Submitted to Environmental Research: Water 

Validating and Comparing Energy Estimation Methods at 
Water Resource Recovery Facilities 
 

Abigayle R. Hodson1*, Sahar H. El Abbadi1, Rania Lachhab1,2, Xiatong Li3, Zhiyong Jason Ren3, 
Christopher M. Chini4, and Jennifer R. Stokes-Draut1 

1Lawrence Berkeley National Laboratory, 1 Cyclotron Road, Berkeley, CA 94720 
2Department of Agricultural and Resource Economics, University of California, Berkeley, Berkeley, CA 94720 
3Department of Civil and Environmental Engineering, Princeton University, Princeton, NJ 08544 
4Pacific Northwest National Laboratory, 902 Battelle Boulevard, Richland, WA 99354 

[...]
36002001007 New York, NY 40.71 -73.98 82.90 Secondary 

36002001008 New York, NY 40.64 -74.13 47.02 Secondary 

36002001009 New York, NY 40.59 -73.93 128.62 Advanced 

36002001010 New York, NY 40.64 -74.04 120.33 Secondary 

36002001011 New York, NY 40.73 -73.95 374.79 Secondary 

36002001012 New York, NY 40.83 -73.96 234.88 Secondary 

36002001013 New York, NY 40.55 -74.11 33.19 Secondary 

36002001014 New York, NY 40.58 -73.83 29.04 Secondary 

51000308001 Norfolk, VA 36.96 -76.42 27.88 Secondary 

51000308002 Norfolk, VA 37.08 -76.53 19.33 Advanced 

51000308011 Norfolk, VA 36.90 -76.43 23.49 Secondary 

51000308012 Norfolk, VA 36.77 -75.97 47.88 Secondary 

48004354001 North Texas 33.13 -96.56  25.68 Advanced 

48004354004 North Texas 33.00 -96.55  29.22 Advanced 

48004354009 North Texas 33.13 -96.56  55.27 Advanced 

06002036001 Oakland, CA 37.82 -122.30 110.53 Secondary 

17000430001 Peoria, IL 40.66 -89.62 37.31 Advanced 

5 



42000094001 Philadelphia, PA 39.99 -75.09 271.78 Secondary 

42000094002 Philadelphia, PA 39.89 -75.22 274.26 Secondary 

42000094003 Philadelphia, PA 39.90 -75.15 130.98 Secondary 

04001316001 Phoenix, AZ 33.43 -112.11 41.45 Advanced 

42005016001 Pittsburgh, PA 40.47 -80.04 226.59 Secondary 

44000022001 Providence, RI 41.79 -71.39 65.91 Secondary 

49000064001 Provo, UT 40.21 -111.65 18.65 Advanced 

06005009001 Sacramento, CA 38.45 -121.46 227.98 Secondary 

41000031001 Salem, OR 45.01 -123.05 41.04 Secondary 

48008015004 San Antonio, TX 29.24 -98.42 8.70 Advanced 

06002041001 San Jose, CA 37.43 -121.95 197.99 Advanced 

53000776002 Seattle, WA 47.66 -122.43 151.98 Secondary 

53001220001 Spokane, WA 47.70 -117.48 60.79 Advanced 

29001023001 St Louis, MO 38.67 -90.20 153.37 Secondary 

29001023002 St Louis, MO 38.53 -90.27 157.51 Secondary 

29001023003 St Louis, MO 38.81 -90.28 38.12 Secondary 

29001023004 St Louis, MO 38.75 -90.50 37.03 Secondary 

36007136001 Syracuse, NY 43.06 -76.18 98.31 Advanced 

36007136005 Syracuse, NY 43.21 -76.21 7.71 Advanced 

36007136007 Syracuse, NY 43.15 -76.24 3.70 Advanced 

53001280001 Tacoma, WA 47.24 -122.41 82.90 Secondary 

53001280003 Tacoma, WA 47.29 -122.49 6.22 Secondary 

39008260001 Toledo, OH 41.69 -83.48 117.44 Advanced 

04001903001 Tucson, AZ 32.34 -111.07 38.00 Advanced 

04001904001 Tucson, AZ 32.28 -111.02 53.33 Advanced 

20000193001 Wichita, KS 37.59 -97.31 56.12 Advanced 

20000193002 Wichita, KS 37.62 -97.50 0.83 Advanced 

 

Table S3: Summary of Cities Excluded from Validation Set 

Location Sufficient Data in Chini and 
Stillwell?6 

Sufficient Data in 
CWNS?7,13,14 

6 



Albuquerque, NM No; did not report both 
energy and flow 

No; insufficient unit process 
data* 

Alexandria, VA Yes No; insufficient unit process 
data* 

Austin, TX Yes No; insufficient unit process 
data* 

Birmingham, AL No; did not report both 
energy and flow Yes 

Boise, ID No; did not report electricity Yes 

Charleston, SC Yes 
No; SC did not report any data 

to CWNS in 20127 
Charleston, WV No; did not report electricity Yes 

Cheyenne, WY No; did not report both 
energy and flow 

No; insufficient unit process 
data* 

Columbia, SC Yes 
No; SC did not report any data 

to CWNS in 20127 

Columbus, OH Yes 
No; insufficient unit process 

data* 

Corpus Christi, TX No; did not report both 
energy and flow 

Yes 

Des Moines, IA No; did not report both 
energy and flow Yes 

Fargo, ND No; did not report electricity Yes 

Fresno, CA No; did not report both 
energy and flow 

Yes 

Greenville, SC Yes 
No; SC did not report any data 

to CWNS in 20127 

Houston, TX No; did not report both 
energy and flow 

Yes 

Jackson, MS No; did not report both 
energy and flow Yes 

Kansas City, MO 
No; flagged as unreliable by 

Chini and Stillwell6 
Yes 

Knoxville, TN No; did not report both 
energy and flow Yes 

7 



Lake Charles, LA No; did not report both 
energy and flow 

Yes 

Lubbock, TX No; did not report both 
energy and flow 

Yes 

Madison, WI Yes 
No; insufficient unit process 

data* 
Manchester, NH No; did not report natural gas Yes 

Milwaukee, WI Yes No; insufficient unit process 
data* 

Newark, NJ Yes No; insufficient unit process 
data* 

Oklahoma City, OK 
No; did not report natural gas 

use 
Yes 

Omaha, NE 
No; flagged as unreliable due 

to unusually high energy 
intensity 

Yes 

Ogden, UT Yes 
No; unable to identify WRRF 

in 2012 CWNS7 

Portland, ME No; energy and flow data 
incomplete 

No; insufficient unit process 
data* 

Portland, OR No; energy and flow data 
incomplete 

Yes 

Raleigh, NC No; did not report both 
energy and flow 

Yes 

Reno, NV Yes No; insufficient unit process 
data* 

Salt Lake City, UT 
No; energy and flow data 

incomplete 
Yes 

San Diego, CA Yes No; insufficient unit process 
data* 

San Francisco, CA Yes No; insufficient unit process 
data* 

Santa Fe, NM Yes No; insufficient unit process 
data* 

Savannah, GA No; did not report both Yes 

8 



energy and flow 

Sioux Falls, SD No; did not report both 
energy and flow 

Yes 

Springfield, MA Yes No; insufficient unit process 
data* 

Tallahassee, FL Yes No; insufficient unit process 
data* 

Tampa, FL Yes No; insufficient unit process 
data* 

Tulsa, OK No; did not report both 
energy and flow 

Yes 

Washington, DC Yes No; insufficient unit process 
data* 

Worcester, MA No; did not report both 
energy and flow 

No; insufficient unit process 
data* 

*Note, insufficient unit process data is considered not enough unit process data reported in the 
2004, 2008, and 2012 CWNS13,14,7 to assign a treatment train in the Configuration A Method. 
Please see tt_assignment.ipynb in the project’s github for more details on what unit processes are 
used to assign treatment trains in this method. 

 

Table S4: Summary of Manual Corrections to Published Chini and Stillwell6 Dataset 

Location Adjustments 

Alexandria, VA Separated total and imported electricity 
consumption 

Bakersfield, CA Separated total and imported electricity 
consumption; corrected biogas values 

Baltimore, MD Separated total and imported electricity 
consumption; corrected biogas values 

Eugene, OR Separated total and imported electricity 
consumption 

Oakland, CA Separated total and imported electricity 
consumption 

Salem, OR Separated total and imported electricity 

9 

https://github.com/AbbyHodson/wwtp_energy_comparison/tree/main/code


consumption; corrected biogas values 

San Francisco, CA 
Modified to just include Oceanside Water 
Pollution Control Plant, as this is the only 

plant that sent complete flow and energy data 

St. Louis, MO Separated total and imported electricity 
consumption; corrected biogas values 

Tacoma, WA Separated total and imported electricity 
consumption 

Toledo, OH 
Corrected biogas values; substituted landfill 
gas for natural gas, assuming one standard 
cubic foot of landfill gas is equivalent to 

0.005 therms 

Tucson, AZ Separated total and imported electricity 
consumption; corrected natural gas values 

 

Table S5: Limitations of Energy Estimation Methods 

Method Name* Source Limitations 

Flow Rate 
Method 

Pabi et al. 
20134 

Does not specify whether the collection system or auxiliary 
needs are considered. 

Effluent 
Treatment Level 

A Method 

Pabi et al. 
20134 

Does not account for the collection system. Does not 
specify whether auxiliary needs are considered. 

Effluent 
Treatment Level 

B Method 

Li et al. 
20258 

Does not account for the collection system or auxiliary 
needs. 

Treatment Train 
Configuration A 
(T/BP) Method+ 

Tarallo et 
al. 201510 

Requires sufficient unit process data to form a treatment 
train assignment. Does not provide a methodology for 
transforming unit process data into a treatment train 

assignment. Possible treatment train assignments are limited 
to the 25 most common configurations in North America, as 
of 2008. Designed for WRRFs that treat over 18,927 m3/day 
(5 MGD). Does not account for the collection system, aside 
from the influent pump station. Assumes medium-strength 

domestic wastewater. 

10 



Treatment Train 
Configuration B 
(T/BP) Method+ 

El Abbadi 
et al. 202511 

Does not account for the collection system, aside from the 
influent pump station. Designed for WRRFs that treat over 

18,927 m3/day (5 MGD). Assumes medium-strength 
domestic wastewater. 

Unit Process A 
Method 

Plappally 
and 

Leinhard 
20129 

Requires detailed unit process data. Does not account for 
the collection system and auxiliary needs. 

Unit Process B 
Method 

Pabi et al. 
20134 

Does not account for the collection system. Requires 
detailed unit process data. 

Regression 
Method 

Carlson and 
Walburger 

200719 

Designed for WWRFs with a design flow over 6,819 m3/day 
(1.5 MGD) and WRRFs serving a population of 10,000 or 

more. 

Biogas A Method 
ERG and 

RDC 
201112 

Assumes a mesophilic digester. 

Biogas B Method 
ERG and 

RDC 
201112 

Assumes a mesophilic digester. 

Biogas C Method Li et al. 
20258 

Assumes idealized medium-strength domestic wastewater 
and a uniform CHP efficiency (30%) across all WRRFs. 

*Methods are referenced throughout this study as the bolded portion of the method name. 
+Method includes variations for typical (T) and best practice (BP) configurations. 

 

Table S6: Electricity Consumption Intensity by Flow Category (Flow Rate Method)4 

Flow Category [MGD] Electricity Consumption Intensity [kWh/m3] 

Less than 2 0.870 

2 - 4 0.790 

4 - 7 0.630 

7 - 16 0.530 

16 - 46 0.450 

46 - 100 0.450 

100 and above 0.420 
 

11 



Table S7: Electricity Consumption Intensity by Effluent Treatment Level (Effluent Treatment 
Level A Method)4 

Effluent Treatment Level Electricity Intensity [kWh/m3] 
Raw Discharge 0.000 

Primary 0.198 
Advanced Primary 0.198 

Secondary 0.550 
Advanced 0.711 

 

Table S8: Electricity Consumption Intensity for Effluent Treatment Level (Effluent Treatment 
Level B Method)8 

Effluent Treatment Level Electricity Intensity [kWh/m3] 
Raw Discharge 0 

Primary 0.110 
Advanced Primary 0.141 

Secondary 0.352 
Advanced 0.487 

 

Table S9: Electricity Consumption Intensity for Key Unit Processes (Unit Process A Method)9 

Unit Process Name Average Electricity Consumption 
Intensity [kWh/m3] 

Activated Sludge, Anaerobic/Anoxic 0.465 

Activated Sludge, Anaerobic/Anoxic/Oxic 0.465 

Activated Sludge, Complete Mix 0.465 

Activated Sludge, Contact Stabilization 0.465 

Activated Sludge, Conventional 0.465 

Activated Sludge, Extended Aeration 0.465 

Activated Sludge, High Rate 0.465 

Activated Sludge, Other Mode 0.465 

Activated Sludge, Pure Oxygen 0.465 

Activated Sludge, Step Aeration 0.465 

Activated Sludge, With Biological Denitrification 0.550 

Aerated Grit Chambers 0.015 

Aeration (Post-treatment) 0.009 

12 



Aeration (Pre-treatment) 0.009 

Biological Nitrification - Separate Stage 0.085 

Biological Phosphorus Removal 0.100 

Biosolids Aerobic Digestion, Air 0.175 

Biosolids Aerobic Digestion, Autothermal Thermophilic 0.175 

Biosolids Aerobic Digestion, Oxygen 0.175 

Biosolids Anaerobic Digestion, Other 0.265 

Biosolids Anaerobic Digestion, Thermophilic 0.265 

Biosolids Chemical Addition (Polymer) 0.150 

Biosolids Mechanical Dewatering (Centrifuge) 0.015 

Biosolids Mechanical Dewatering (Filter Press) 0.015 

Biosolids Mechanical Dewatering (Pressure Filter) 0.015 

Biosolids Mechanical Dewatering (Vacuum Filter) 0.015 

Clarification, In-Channel 0.010 

Clarification, Intermediate 0.010 

Clarification, Secondary 0.010 

Clarification, Tube Settlers 0.010 

Dechlorination 0.090 

Disinfection, Chlorination 0.000 

Disinfection, Gaseous Chloride 0.000 

Disinfection, Liquid Chloride 0.000 

Disinfection, Ultraviolet 0.041 

Disinfection, UV Radiation 0.041 

Filter, Denitrification with Coarse Media 0.010 

Filter, Denitrification with Fine Media 0.010 

Filter, Mixed Media 0.010 

Filter, Other 0.010 

Filter, Pressure 0.010 

Filter, Rapid Sand 0.010 

Filter, Rock 0.010 

13 



Filter, Slow Sand 0.010 

Grit Removal 0.015 

Lagoon, Aerated 0.199 

Lagoon, Polishing 0.190 

Nitrification, Biological (Combined and BOD 
Reduction) 

0.085 

Nitrification, Biological (Separate Stage) 0.085 

Phosphorus Removal, Biological 0.100 

Phosphorus Removal, Biological (Modified Bardenpho) 0.100 

Pond, Stabilization 0.009 

Reactor (Oxidation Ditch) 0.330 

Reactor, Sequencing Batch (SBR) 0.465 

Sedimentation 0.009 

Sedimentation, Chemical Precipitation 0.009 

Sedimentation, Primary 0.009 

Trickling Filter, Other Media 0.321 

Trickling Filter, Plastic Media 0.321 

Trickling Filter, Redwood Slats 0.321 

Trickling Filter, Rock Media 0.321 

Filter, Moving Bed 0.010 

Biological Nutrient Removal (BNR) Membrane 
Bio-Reactor (MBR) 

0.085 

Biological Nutrient Removal 0.650 

Activated Sludge, with Phosphorus Removal 0.565 

Disinfection, Sodium Hypochlorite 0.000 

Clarification, Other 0.010 

Phosphorus Removal, Biological (Phostrip) 0.100 

Trickling Filter, Biofilter 0.321 

Aerobic Unit 0.009 
 

Table S10: Electricity Consumption Intensity for Key Unit Processes (Unit Process B Method)4 

14 



Unit Process 
Annual Flow [Mm3] 

1.38 6.91 13.8 27.6 69.1 138 346 

Wastewater 
Pumping 

0.058 0.058 0.058 0.058 0.058 0.058 0.059 

Odor Control 0.040 0.032 0.041 0.066 0.063 0.058 0.055 

Grit Removal, 
Aerated 

0.034 0.008 0.007 0.004 0.004 0.004 0.004 

Grit Removal, 
Forced Vortex 

0.042 0.011 0.006 0.003 0.002 0.002 0.002 

Primary Clarifiers 0.008 0.007 0.008 0.008 0.008 0.008 0.006 

Ballasted 
Sedimentation 

0.020 0.020 0.020 0.020 0.020 0.020 0.018 

Trickling Filters 0.166 0.134 0.134 0.134 0.134 0.134 0.134 

Biological Nutrient 
Removal (BNR) 

Mixing 
0.029 0.029 0.029 0.028 0.027 0.029 0.025 

Aeration without 
Nitrification 

0.190 0.190 0.190 0.183 0.177 0.168 0.162 

Aeration with 
Nitrification 

0.285 0.285 0.285 0.273 0.265 0.251 0.243 

Aeration with BNR 0.314 0.314 0.314 0.301 0.292 0.280 0.268 

Secondary Clarifiers 0.022 0.018 0.018 0.018 0.019 0.018 0.019 

Sequencing Batch 
Reactors 

0.288 0.288 0.288 0.277 0.268 N/A N/A 

Membrane 
Bioreactors 

0.713 0.715 0.715 0.715 0.715 N/A N/A 

Aerobic Digestion 0.264 0.264 0.264 N/A N/A N/A N/A 

Anaerobic Digestion N/A 0.029 0.029 0.028 0.026 0.026 0.026 

Gravity Belt 
Thickener 

0.008 0.007 0.006 0.006 0.006 0.006 0.006 

Dissolved Air 
Flotation 

N/A N/A 0.048 0.039 0.033 0.031 0.047 

Centrifuge 0.021 0.015 0.010 0.010 0.010 0.010 0.010 

15 



Thickening 

Belt Filter Press N/A 0.012 0.012 0.009 0.007 0.007 0.005 

Screw Press 0.005 0.005 0.004 0.004 0.003 0.003 0.003 

Centrifuge 
Dewatering 

0.069 0.069 0.069 0.069 0.069 0.069 0.069 

Thermal Drying 0.058 0.058 0.058 0.058 N/A N/A N/A 

UV Disinfection 0.059 0.062 0.062 0.062 0.062 0.062 0.062 

Depth Filtration 0.026 0.018 0.015 0.015 0.015 0.015 0.015 

Surface Filtration 0.013 0.009 0.008 0.008 0.008 0.008 0.008 

Plant Utility Water 0.012 0.012 0.011 0.011 0.011 0.011 0.011 

Nonprocess Loads 
(Buildings, 
Lighting, 

Computers, 
Pneumatics, etc.) 

0.079 0.063 0.055 0.048 0.048 0.048 0.048 

Energy Recovery N/A -0.076 -0.076 -0.076 -0.076 -0.076 -0.076 

Total Baseload 
(Wastewater 

Pumping, Odor 
Control, Utility 

Water, Non-process 
Loads) 

0.189 0.165 0.166 0.182 0.180 0.174 0.172 

 

Table S11a: Electricity Consumption, Electricity Generation, and Natural Gas Consumption 
Intensity by Treatment Train (Typical) (Treatment Train Configuration A Method)10 

Treatment 
Train 

Electricity Consumption 
Intensity [kWh/m3] 

Electricity Generation 
Intensity [kWh/m3] 

Natural Gas 
Consumption Intensity 

[MJ/m3] 
B1 0.37 0.00 0.00 

B1E 0.37 0.17 0.00 
B4 0.42 0.00 0.73 
B5 0.41 0.00 1.78 
B6 0.38 0.00 0.68 
C3 0.41 0.00 0.40 
D1 0.31 0.00 0.00 

16 



E2 0.56 0.00 0.17 
E2P 0.55 0.00 0.17 
F1 0.46 0.00 0.00 
G1 0.60 0.00 2.18 

G1E 0.60 0.15 2.22 
H1 0.53 0.00 0.89 
I2 0.66 0.00 0.17 
I3 0.62 0.00 0.35 
N1 1.74 0.00 5.81 
N2 1.76 0.00 4.52 
O1 0.41 0.00 0.00 

 

Table S11b: Electricity Consumption, Electricity Generation, and Natural Gas Consumption 
Intensity by Treatment Train (Best Practice) (Treatment Train Configuration A Method)10 

Treatment Train 
Electricity 

Consumption 
Intensity [kWh/m3] 

Electricity 
Generation Intensity 

[kWh/m3] 

Natural Gas 
Consumption 

Intensity [MJ/m3] 
B1 0.25 0.00 0.00 

B1E 0.25 0.21 0.00 
B4 0.28 0.00 0.00 
B5 0.32 0.00 1.12 
B6 0.29 0.00 0.16 
C3 0.29 0.00 0.40 
D1 0.24 0.00 0.00 
E2 0.38 0.00 0.16 

E2P 0.36 0.00 0.16 
F1 0.30 0.00 0.00 
G1 0.41 0.00 2.54 

G1E 0.41 0.21 2.54 
H1 0.35 0.00 1.10 
I2 0.40 0.00 0.16 
I3 0.38 0.00 0.35 
N1 0.98 0.00 5.81 
N2 0.97 0.00 3.79 
O1 0.32 0.00 0.00 

 

Table S12a: Electricity Consumption, Electricity Generation, and Natural Gas Consumption 
Intensity by Treatment Train (Typical) (Treatment Train Configuration B Method)11 

17 



Treatment Train 
Electricity 

Consumption 
  Intensity [kWh/m3] 

Electricity Generation 
  Intensity [kWh/m3] 

Natural Gas 
Consumption 

  Intensity [MJ/m3] 

*A1 0.37 0.00 0.00 

*A1e 0.37 0.17 0.00 

*A2 0.42 0.00 0.72 

*A5 0.41 0.00 1.78 

*A6 0.38 0.00 0.68 

A4 0.41 0.00 0.40 

*C1 0.30 0.00 0.00 

E3 0.56 0.00 0.16 

*E3 0.55 0.00 0.16 

*E1 0.46 0.00 0.00 

*G1 0.59 0.00 2.17 

*G1e 0.59 0.15 2.21 

*G1-p 0.53 0.00 0.89 

F3 0.66 0.00 0.16 

F4 0.62 0.00 0.35 

*D1 1.73 0.00 5.79 

*D3 1.75 0.00 4.51 

*B1 0.41 0.00 0.00 

*A3 0.48 0.00 0.16 

*A4 0.35 0.00 0.36 

A1 0.44 0.00 0.00 

A1e 0.44 0.14 0.00 

A3 0.52 0.00 0.16 

A5 0.47 0.00 1.78 

A6 0.44 0.00 0.68 

*C1E 0.30 0.12 0.00 

*C3 0.38 0.00 0.16 

*C4 0.28 0.00 0.36 

*C5 0.34 0.00 1.78 

18 



*C6 0.31 0.00 0.68 

*E1e 0.46 0.15 0.00 

*G3 0.69 0.00 2.34 

*G4 0.56 0.00 2.53 

*G5 0.62 0.00 3.95 

*G6 0.59 0.00 2.85 

*G1e-p 0.53 0.15 0.89 

F1 0.65 0.00 0.00 

F1e 0.65 0.11 0.00 

F5 0.68 0.00 1.78 

F6 0.65 0.00 0.68 

*D1e 1.73 0.17 5.79 

*B1e 0.41 0.17 0.00 

*B3 0.52 0.00 0.16 

*B4 0.38 0.00 0.36 

*B5 0.44 0.00 1.78 

*B6 0.41 0.00 0.68 

L-u 0.00 0.00 0.00 

L-a 0.00 0.00 0.00 

L-n 0.00 0.00 0.00 

L-f 0.00 0.00 0.00 

 

Table S12b: Electricity Consumption, Electricity Generation, and Natural Gas Consumption 
Intensity by Treatment Train (Best Practice) (Treatment Train Configuration B Method)11 

Treatment Train 
Electricity 

Consumption 
  Intensity [kWh/m3] 

Electricity 
Generation 
  Intensity 
[kWh/m3] 

Natural Gas 
Consumption 

  Intensity [MJ/m3] 

*A1 0.25 0.00 0.00 
  

*A1e 0.25 0.21 0.00 

*A2 0.28 0.00 0.00 

*A5 0.32 0.00 1.12 

19 



*A6 0.28 0.00 0.16 

A4 0.29 0.00 0.40 

*C1 0.23 0.00 0.00 

E3 0.38 0.00 0.16 

*E3 0.36 0.00 0.16 

*E1 0.30 0.00 0.00 

*G1 0.41 0.00 2.53 

*G1e 0.41 0.21 2.53 

*G1-p 0.35 0.00 1.09 

F3 0.40 0.00 0.16 

F4 0.38 0.00 0.35 

*D1 0.98 0.00 5.79 

*D3 0.97 0.00 3.78 

*B1 0.32 0.00 0.00 

*A3 0.32 0.00 0.16 

*A4 0.25 0.00 0.35 

A1 0.29 0.00 0.00 

A1e 0.29 0.17 0.00 

A3 0.35 0.00 0.16 

A5 0.36 0.00 1.12 

A6 0.32 0.00 0.16 

*C1E 0.23 0.16 0.00 

*C3 0.30 0.00 0.16 

*C4 0.24 0.00 0.35 

*C5 0.30 0.00 1.12 

*C6 0.27 0.00 0.16 

*E1e 0.30 0.20 0.00 

*G3 0.49 0.00 2.69 

*G4 0.41 0.00 2.88 

*G5 0.48 0.00 3.65 

*G6 0.44 0.00 2.69 

20 



*G1e-p 0.35 0.20 1.09 

F1 0.37 0.00 0.00 

F1e 0.37 0.12 0.00 

F5 0.44 0.00 1.12 

F6 0.41 0.00 0.16 

*D1e 0.98 0.23 5.79 

*B1e 0.32 0.22 0.00 

*B3 0.40 0.00 0.16 

*B4 0.33 0.00 0.35 

*B5 0.39 0.00 1.12 

*B6 0.36 0.00 0.16 

L-u 0.00 0.00 0.00 

L-a 0.00 0.00 0.00 

L-n 0.00 0.00 0.00 

L-f 0.00 0.00 0.00 

 

Table S13: Electricity Generation Intensity by Prime Mover (Biogas B Method)12 

Prime Mover Electricity Generation Intensity [kWh/m3] 

Reciprocating Engine 0.146 

Microturbine 0.130 

Fuel Cell 0.212 
 

Table S14: Summary of Biogas Data Sources 

Source Biogas Dataset Reporting 
Year(s) Notes 

U.S. Environmental 
Protection 

Agency13,14,7,15 

Clean Watersheds 
Needs Survey 

2004, 2008, 
2012, and 2022 

2004-2012 releases do not specify 
whether biogas is used for 